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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Section 1. Summary of Test Results

General

All measurements ar e traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 90, Subpart 1.

& New Submission & Production Unit

D Class |1 Permissive Change D Pre-Production Unit

' T|N|B| Equipment Code
THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See Summary of Test Data’.

TESTED BY: DATE: 21 January 2005
Jason Nixon, Telecom Specialist

Nemko Canada Inc., atesting laboratory, is accredited by the Standards Council of Canada. The testsincluded in this report are within the scope
of this accreditation.

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions
based on this report.

This report applies only to the items tested.
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Nemko Canada Inc.

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

PROJECT NO.: 4W34616

Summary Of Test Data

Name Of Test Para. No. Result
RF Power Output 2.1046 Complies
Audio Frequency Response TIA EIA-603.3.2.6 N/A (1)
Audio Low-Pass Filter Response TIA EIA-603.3.2.6 N/A (1)
Modulation Limiting TIA EIA-603.3.2.6 N/A (1)
Occupied Bandwidth 2.1049 Complies
Spurious Emissions at Antenna Terminals 2.1051 Complies
Field Strength of Spurious Emissions 2.1053 Complies
Frequency Stability 2.1055 N/A (2)
Transient Frequency Behavior —

Footnotes For N/A’s:

1 The apparatus does not modulate or demodulate the carrier and therefore does not contain

any modulation circuitry.
2. The apparatus does not perform any frequency translation.

I ndoor Temperature: 22°C
Humidity: 12%
Outdoor Temperature: 12°C
Humidity: 73%
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Section 2. General Equipment Specification
Manufacturer: Dekolink Wireless Ltd.
Model No.: MW-CBDA-SMR-800-900-16W80A
Serial No.: 0411D9029
Date Received In Laboratory: November 30, 2004
Nemko Identification No.: 5
Supply Voltage I nput: 110/220VAC, 50/60Hz
Frequency Range: UpLink: 806-824 MHz
896-902 MHz
DownLink: 851-869 MHz
935-941 MHz
Type(s) of Modulation: iDEN(QAM), FSK
RF Power Output (rated): UpLink: 0.3Watts, +24dBm

DownLink: 1.6Weatts, +31dBm

Emission Designator: GXW (iDEN), F1D (FSK)
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Nemko Canada Inc.

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616

Section 3. RF Power Output

Para. No.: 2.1046

| Test Performed By: Jason Nixon

Date of Test: January 12, 2005 |

Minimum Standard: Para. No. 90.205(a).

Test Resaults:

Complies

M easur ement Data:

The power levels were measured at maximum input drive and gain. This device uses AGC to

prevent saturation or over modulation.

UpLink
Channel Frequency M easured Power Rated Power
(MH2) (dBm) (dBm)
806 23.82 24
815 23.98 24
824 23.61 24
896 23.84 24
899 23.83 24
902 23.74 24
DownLink
Channel Frequency M easured Power Rated Power
(MH2) (dBm) (dBm)
851 30.30 31
860 31.00 31
869 30.81 31
935 30.72 31
938 30.75 31
941 31.00 31

Page 6 of 38




Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Section 7. Occupied Bandwidth

Para. No.: 2.1049

| Test Perfor med By: Jason Nixon Date of Test: January 6, 2005 |
Minimum Standard: Para. No. 90.210

Test Results: Complies

M easur ement Data: See attached graph(s).

The occupied bandwidth was measured by comparison of input
from the signal generator to the output signal from the amplifier.
Thiswas done in order to determine if there was any degradation
to the output signal due to the amplification and conversion
through the repeater.
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

UpLink, Input vs Output
806 to 821MHz Band iDEN

ATTEN 1@dB -
RL —4@ . BdEm 104 B/ Qutput Bandwidth
Uplink
ifp at 815hHz
iDEM

[
'_;.-I‘f
_._._'_._.__,_.-1-"

v WA R

CEMTER 8515, 908B88MH= SPAM 5@, B8k H=z

REW 3@EEHz ¥JBKW 3. BkH=z SWP 1. 408=sec

ATTEN lBAdB Qutput Bandwidth
RL Z5. BdBm lAd B~ Uplink

o/p at 815MHz

CENTER 215. 888B8E8MH= SPAMN 5@ BBk H=z
REW ZEEH=z ¥UBMW 3. BkH=z SWP 1.48zec
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Nemko Canada Inc.

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

PROJECT NO.: 4W34616

806 to 821MHz Band FSK

ATTEN 1WdEBE
RL —48.HdEm

lld B~

Aoy
K

h

WLl Pt

LGl ok i

CEMTER £215. 88

AEaMH=

SPAM S50 BBk H=z

REBIW Z8AH=z *¥UBK 3. B8kH= SWP 1.48=zac
ATTEMN 1@dE
RL 25. @dBm 184 B~
fﬂ“'\ﬂ“ﬁ\g
=

LI

pebisg ettt

CEMTER E215. B88EEMH=

FEW Z@AH=

¥UBMW 3. BkH=z

SPAM 56@. BAk H=z
SWMF 1. 4d=sec

Output Bandwidth
Uplink

ifp at 815MHz
FSk

Dutput Bandwidth
Uplink

ofp at B15MHz
FSK
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

896 to 902MHz Band iDEN

EITEI‘;@nggm iy Output Bandwidth
. Uplink
ifp at BI9MHz
iDEN
‘4ﬁﬂﬂhd“mﬂm

! A
;f

| |

Kl B b ey

CENTER ©99. BREBEMHz SPAN 5@ BBk Hz

REW 2@@Hz ¥UBW 3. @kHz SWP 1. 4Bsec

ATTEN 1@8dE -
RL 25. @dEBm 1@d B Ssmttammew

ofp at 899MHz

" \
Aol { MN"‘
A
el " ol
CEMTER 2899 EARREMH=z SPAM 5@ BEkHz
FEW 3B0B8H=z #UBI 3. BkH=z SHMF 1. 48=ec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

896 to 902M Hz Band FSK

EITEI::@l Sg%m 1@8d B~ Cutput Bandwidth
Lplink
ifp at B99MHzZ
FSk
Aol
Y
lulfel
T F‘i’r}ﬁ'ﬁ
CENTER £99. BREEBMHz SPAM 5@. BEkHz
REW ZEEHz ¥UBW 3. BkHz SWP 1.4Bzec
ATTEM 1@8dE _
RL 25.@dEm 1Bd B Output Bandwidth
Uplink
Ak ofp at S99MHz
FSK

M|
A
==
E:
="

oo LI

CEMTER 899. 80E8BEMH= SPAM 5@, BBk H=z
FEW Z@AH= ¥UBMW 3. BkH=z SWP 1.4B8zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

DownLink, Input vs Output
851to 866MHz Band iDEN

ATTEM l@&dE
PL 4. BdEm 1@d B, Outpu? Bandwidth
Downlink
ifp at 860MHz
iDER
Mt

r j

/ \
W’W‘WW‘?‘W'} lmwwwn

CENTER ESE0. BAEOEMHz SPAN SH. B0k Hz

REW 3@AHz KUBW 3 @kHz SWF 1. 4Psec

ATTEN 1@dE .

RL 3Z. BdEBm 1@d B Output Bandwidth
Dowenlink
ofp at SE0MHz
DEN

A i)

I
i WW{\’L

o Yo

CENTER Z260. 8888E8MH=z SPAM S50 BBk H=z
REW ZBEHz ¥UBMW 3. BkH=z SWF 1.48zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

851 to 866M Hz Band FSK

ATTEMN 1B@AdE )
RL —48.H8dBm 1@dB~ Output Bandwidth
Downlink
i/p at 860MHzZ
FSk

L=

CEMTER SE68. 80886MH=z SPAM S8, B8k H=z
REW 3I60EH=z ¥JBK 3. B8kH=z SWP 1. 40zec
ATTEN 1B@dB Dutput Bandwidth
FEL 3Z. BdBm 1@d B~ Dowenlink
1 ]y o/p at BE0MHz

LAY -~

\
MJ«M HMWWW

CENTER Z260. 8888E8MH=z SPAM S50 BBk H=z
REW ZBEHz ¥UBMW 3. BkH=z SWF 1.48zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

935 to 941MHz Band iDEN

ATTEN 1@dB .
RL —40.BdEm 18d B~ Qutput Bandwidth
Dioewenlink:
i‘p at 938MHz
iDEN

7
WW |

CEMTER 9382. BBBBEMH= SPAM 5@. BEkH=z

REW 2EEH=z ¥UBW 2. 8kH=z SWP 1.4B8zec

ATTEN 1@adB Output Bandwidth
RL 32. BdBm 1B B~ Downlink

o/p at 938MHz

| iDEM
'*M

thJ by
el 0

CEMTER 938. 808B6MH= SPAM 5@, BBk H=z
FEW Z@AH= ¥UBMW 3. BkH=z SWP 1.4B8zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

935 to 941MHz Band FSK

ATTEM 1E8dE Output Bandwidth
EL —48.HAdBm 1@d B~ Diawenlink
ifp at 938MHz
FSk

f
J ) a

‘_’frﬁ.llrll Lr.- .Il"ﬂ'"f“"f' rﬁ"r’ o w‘-“a Hw

CENTER 935. 00@ROMHz SPAN 5O. BBk Hz
REW 30@Hz #UEW 3.BkHz SWP 1. 4@sec
ATTEN 1@dE .
RL 32. @d Em 1@dEs Output Bandwidth
Downlink
h i o/p at 938MHz

v

CEMTER 938. 808B6MH= SPAM 5@, BBk H=z
FEW Z@AH= ¥UBMW 3. BkH=z SWP 1.4B8zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Section 8. Spurious Emissions at Antenna Terminals

Para. No.: 2.1051

| Test Perfor med By: Jason Nixon Date of Test: January 7, 2005 |
Minimum Standard: -20dBm

Test Results: Complies

M easur ement Data: See attached graph(s).

Spurious emissions were searched at low, medium and high ends
of the bands for both uplink and downlink directions. Worst case
plots have been included.
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

UpLink Conducted Emissions
806 to 821MHz Band iDEN

ATTEN 1@dB MR —-31. 67dBm Uplink
FL Z4. BdBm 18d B~ 834 MHz Conducted Spurious Ermissions

iDEM at B15MHz

-20dBm
R
p— T T VE ST M M i
START 2@MH=z STOP 18. BEEGH=zZ
#¥FEW 10BkH=z VEW 1@BkHz SMF Z£.E5Hd=sec
806 to 821MHz Band FSK
ATTEN 18dE MR —2Z6. 17dEm Uplink
RL =24. BdEBm 1@dB-~ B34MH=z Conducted Spurious Emissions

FSk at B15MHz

-20dBm
R
Al llll.al.“ 'h-
MPFTI| ¥ ET—"" A s oo
START 2@MH=z STOFP 18. BEEGH=
¥REW 18@kH= VEW 1BE8kH= SWP Z.5B8zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

896 to 902MHz Band iDEN

ATTEMN 1B@AdE MR —-22. 17dEm Uplink
RL 24. BdEm 1@d B~ Bl1MH= Conducted Spurious Emissions
iDEM at 399MHz

-20dBrmn
F
T n b "
P 1 P TG T T oS
START 2@rMH=z STOP 18. BEEAGH=z
¥REW 18@kH=z UEW 1BB8kH=z SWP Z.5B8zec
896 to 902M Hz Band FSK
ATTEN 1@dB MKR —27. BBd Bm Uplink
RL_24. 8dBm 1@d B~ 811 MHz Conducted Spurious Emissions
FSK at B09MHz
-20dBrmn
F
BRI e e e AL
START 2@rMH=z STOP 18. BEEAGH=z
¥REW 18@kH=z UEW 1BB8kH=z SWP Z.5B8zec
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Nemko Canada Inc.

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

PROJECT NO.: 4W34616

DownLink Conducted Emissions
851 to 866MHz Band iDEN

ATTEN 1&dB MER —2E5. S@dBm
RL 31. B@dBm 1@d B~ 927 MH=

i{ TP T U R I T e

START 2@MH=z STOFP 18. BEEGH=
¥REW 18@kH= VEW 1BE8kH= SWP Z.5B8zec

851 to 866M Hz Band FSK

ATTEN 1@dB MR —27%. S8dBm
FEL 21.8dEBm lad B~ 927 MH=
R
k
" PRDY, UPPRIS) ISNPPOS ST PRPETN . s it b
START 2@MH=z STOFP 18. BEEGH=
¥REBW 188kH=z VBl 1B8B8kH=z SWP Z.5B=zec

Dawenlink:
Conducted Spurious Emissions
iDEMN at 860MHz

-20dBm

Downlink
Conducted Spurious Emissions
FSk at 860MHz

-20dBm

Page 19 of 38



Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

935 to 941MHz Band iDEN

ATTEM 1@dE MKR -2Z9. 57dEm Diowenlink
RL 31.H@dEm 1@d B~ 881MHz Conducted Spurious Emissions

IDEM at 938MHz

=1 -20dBm
1 L o dw#vwhwwq#h
START 32@MH=z STOF 18. 888GH=z
¥FEEBl 188kHz UEBW 1B88kH=z SWP Z.50szec

935 to 941MHz Band FSK

ATTEM 1@dE MKR —-ZE.S53dEm Dawenlink
RL 31.H@dEm 1@d B~ 881MHz Conducted Spurious Emissions

FSk at 938MHz

- 20dBm
i
.;.Jl P ottty m PP i s T D
START 3@rMH=z STOP 18. BBEGH=z
¥REBW 188kHz UBM 1B8BkHz SWP Z2.5B8=zec
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

3" Order Inter-modulation Plots

UpLink
806 to 821MHz Band iDEN
ATTEM 1l@EdE MER —332. 17dBm . .
RL 24.BdEm 19dE/  8@5.23MHz arsnﬁ[(der'”termnd“'atm”
Lower Bandedge
806 to 821MHz Band
iDEM
[
WP I T ] (NX TER PRI
CEMTER EB2BE5. BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
ATTEMN 1@dB MR —38. 33dEm 3rd order intermodulation
RL 24. @dEm 1BdBs  B21.E63MHz Uplink
Upper Bandedge
806 to B21MHz Band
iDEM
F y
WMt etn vi 1T 2L AR PR PTIW EN TV R
CEMTER BZ1. BAMH=z SPAM 1@, BEMH=z
¥FBM 18k H=z WEBK 1HkH=z SHF Z58m=
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

806 to 821MHz Band FSK

ATTEN 1@dB MKR —-33. BBd Em el ardler intermodulati
RL 24.BdEm 19dE/  8@5.23MHz Urp“ﬁL Brnermoddiation
Lower Bandedge
806 to 321 MHz
FSK
[
i |
Ll o
. s o
CEMTER EB2BE5. BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
ATTEM lBdB MER —-31. B@Ad Bm 3rd order intermodulation
FL Z4. B@dBm 1@Ad B~ 321 . BZMHz Uplink
Upper Bandedge
A06 to B21MHz Band
FSk
i | ;
ershahytigespsoy i hibel e iy ettt Aottty

CENTER 2Z1. 88MHz SPAM 18, BBMH=z
¥REW 18kHz UBMW 1B8kH=z SWF Z25Bms
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

896 to 902MHz Band iDEN

ATTEN 1HBdE MR —31. 17dBm 3rd order intermodulation
FL Z4. B@dBm 1@Ad B~ 395 . Z23MHz Uplink
Lower Bandedge
895 to 901MHz  Band
IDEM
[
M Lty Wi i
CEMTER B295. BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
ATTEM 1l@EdE MER —2@. 17dBm : :
RL 24. Bd Bm 18d B/ 9@l . 7EMHz arsliﬁ[{der intermodulation
Upper Bandedge
896 to 901MHz Band
iDEM
[ o
Lttty iy b S bt P g
CEMTER 9@1. BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

896 to 902M Hz Band FSK

ATTEN 1B@dB MKR —29. 83dEm 3rd order intermaodulation
FL Z4. B@dBm 1@Ad B~ 395 . 22MHz Uplink
Lower Bandedge
896 to 901MHz Band
FSK
[

]
i s e o s

CEMTER 89E5. B@MHz SPAM 18, BAMH=z
¥REEBW 1B8kH=z UBKW 1B8kH=z SWP Z258m=
ATTEMN 1E@dB MR —22. BE@d Bm 3rd order intermodulation
FEL Z24. BdEBEm 1@d B~ SE1 . Y3MHz Uplink
Upper Bandedge
896 to 901MHz Band
FSk
i I

N ST PR LT T TR SR YRS Y

ey

CENTER 201. 88MHz SPAM 18, BBMH=z
¥REW 18kHz UBMW 1B8kH=z SWF Z25Bms
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

DownLink
851 to 866M Hz Band iDEN
ATTEM l@&dE MER —Z@. BE7dBm : :
RL 31.@dEm 1@dBr 95@. 13MHz 3rd arder intermadulation
Downlink
Lower Bandedge
851 to BEEMHz Band
iDEM
5
F
CEMTER B51. BAMH=z SPAM 1@, BEMH=z
¥REW 1@k Hz UEW 1@kHz SWP ZSAms
ATTEN 1BdB MKR —-2ZB. BE7dEBm Jrd order intermodulation
FL 21. B@dEBm 1@d B~ g6E . 93MHz Dowenlink
Upper Bandedge
951 to B66MHz Band
iDEM
=1
[

CENTER S2E6E6. 88MHz SPAM 18, BBMH=z
¥REW 18kHz UBMW 1B8kH=z SWF Z25Bms
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PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

851 to 866M Hz Band FSK

ATTEN 1BdB MR —-21. 17dBm 3rd order intermodulation
FL 21. B@dEBm 1@d B~ 358 . 1Z2MHz Diawnlink
Lower Bandedge
851 to BEEMHz Band
FSlk
=1
[
L
Il i H | T ‘r | T 11 I
CEMTER B251. BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
ATTEM 1l@EdE MER —Z@. 32d Bm : :
RL 31.@dEm 18d B/ BEE . 92MHz %rgwnnrﬁ:;'merm”d”'a"””
Upper Bandedge
851 to BEEMHzZ
FSk
=1
[
1
T T r| |||| ||| T|||-|||F llr
CEMTER BEE. BEAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
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EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

935 to 941MHz Band iDEN

ATTEMN 1E@dB MR —Z@. 17dBm 3rd arder intermodulation
FEL 21.B8dEBEm 1@d B~ 934 . 13MHz Downlink

Lower Bandedge

935 to 940MHz Band
iDER

=1
[
1
CEMTER 935, BAMHz SPAM 1@, BEMH=z
#¥FEW 1B8kH=z UEW 18kHz SHMF Z2S5Bm=
ATTEM lBdB MKR —Z8. 17dBm Jrd order intermodulation
RL 21. @dBm 18d B S4@ . 93MH=z

Dawnlink

Upper Bandedge
935 to 840MHz Band
iDEN

CEMTER 9248. 8@MH=z SPAM 18. B8MH=z
¥REW 18kH=z UEW 1BkH= SWP Z58ms
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Nemko Canada Inc.

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616

935 to 941MHz Band FSK
ATTEN 1@dB

MER —2B8. 17dBm

RL 31.HdEm 1@d B~ 934 . 18MH=

=1

F

|'| T II | r T |||| T T T T I'| II

CENTER 2935. 88MHz SPAM 18, BBMH=z
¥REW 18kHz UBMW 1B8kH=z SWF Z25Bms
ATTEN 1&dB MER —28. 17dBm

RL 31. B8dBm 1@d B~ 946@ . 93MH=z

I

CEMTER 948. 88MH=z
¥REW 16kH=z

UEW 1BkH=

SPAM 16, BEMH=

SWP Z58ms

3rd order intermodulation
Dowenlink

Lower Bandedge

935 to 940MHz Band
FSk

Jrd order intermodulation
Downlink

pper Bandedge

935 to 940MHz

FSk
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Section 9. Field Strength of Spurious Emissions

Para. No.: 2.1053

| Test Perfor med By: Jason Nixon Date of Test: January 14, 2005 |
Minimum Standard: Para. No. 90.210

Test Results: Complies

M easur ement Data: See attached graph(s).

The EUT was searched in both the uplink and downlink directions at top, mid and bottom of the
bands. The worst case results have been included.

All emissions were measured using signal substitution relative to a half wave dipole antenna and
are reported as ERP.
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Test Data - Radiated Emissions

Test Distance Range: Receiver: RBW: Detector:
(meters) : 3m 1 8564E 1IMHz Peak
Freqg. Ant. Pol. RCVD Signal Substitution Dist. Emission Limit Margin
(MH2) * (V/H) Signal Factor** Corr. Level (dBm) (dB)
(dBuV/m) (dB) (dB) (dBm)
1876.0000 | Horn2 \Y 57.0 -115.4 N/A -58.4 -20.0 384
1876.0000 | Horn2 H 54.0 -116.3 N/A -62.3 -20.0 42.3
2814.0000 | Horn2 \Y 68.7 -122.6 N/A -53.9 -20.0 33.9
2814.0000 | Horn2 H 67.8 -123.7 N/A -55.9 -20.0 35.9
3752.0000 | Horn2 \Y 65.2 -116.4 N/A -51.2 -20.0 31.2
3752.0000 | Horn2 H 62.8 -119.5 N/A -56.7 -20.0 36.7
Notes:
BC= Biconica, BL = Biconilog, LP = Log-Periodic, DP = Dipole
* Re-measured using dipole antenna.
*x Includes Cable Loss
@) Denotes failing emission level.

N.D. = Not Detected
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Photographs of Test Setup (Worst Case Configuration)
Front View

=
=
=
=
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

Section 7. Out of Band Rejection

Para. No.: EAB/RF-2-11-04

| Test Perfor med By: Jason Nixon Date of Test: January 17, 2005 |
Minimum Standard: -20dBm

Test Results: Complies

M easur ement Data: See attached plots.
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FCC PART 90, SUBPART |

PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

PROJECT NO.: 4W34616

UpLink
806 to 821MHz Band

ATTEN 1&dB

RL 24, B@dBm 1@d B~

Vs

/

CEMTER E215. B8MH=

SPAM 46 BEMH=z

#¥REW 1BPkHz UEW 1@kHz SWP 1. PBsec
896 to 902M Hz Band
ATTEM 1@dE
RL 2Z4. @dEBm 18 B~
L Ty
/ A

CEMTER 899. 8@MH=z
¥REW 18kH=z UEW 1BkH=

SPAM 25 BEMH=
SWP BEZ2Bms

Uplink
Dut of Band Reject
806 to 821MHz Band

Lplink
Cut of Band Reject
896 to 901MHz Band
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PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

DownLink
851 to 866MHz Band
ATTEN 1@dB Diowenlink:
FL 31.BdBm 1@dB~ Qut of Band Reject

/—’ 951 to 866MHz Band

/ \

1 \
o A

START 840 BEMHz STOF SBE. BEMHzZ
#¥REW 10kHz UEW 1BkHz SWP 1.@MAsec
935t0 941MHz Band
ATTEM 1@dB Downlink
RFL 31. BAdEBm 18dB- Out of Band Reject
. 935 to 940MHz Band
/| ™,

/ \

/ \
7 \

' Y

CEMTER 938. 8@MH=z SPAM Z25. BBMH=z
¥REW 18kH=z UEW 1BkH= SWP 6380ms
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EQUIPMENT: MW-CBDA-SMR-800-900-16W80A

FCC ID:OIWCBDAS80090016W

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616

Section 12. Test Equipment List

CAL Cycle Equipment Manufacturer Model No. Asset/Serial No. | Last Cal. Next Cal.
1Year Spectrum Analyzer Hewlett-Packard 8564E 3943A01798 Dec 22/04 Dec 22/05
1Year Biconical (1) Antenna EMCO 3109 FA 000805 April 23/04 | April 23/05
1Year Horn Antenna #2 EMCO 3115 FA000825 Dec 14/04 Dec 14/05
1Year Log Periodic Antenna#1 EMCO LPA-25 FA000477 Aug. 26/04 Aug. 26/05
1Year 1.0 — 2.0 GHz Amplifier JCA 12-400 FA001498 June 18/04 June 18/05
1Year 2.0—4.0 GHz Amplifier JCA 24-600 FA001496 June 18/04 June 18/05
1Year 4.0—8.0 GHz Amplifier JCA 48-600 FA001497 June 18/04 June 18/05
1Year Power Meter Hewlett Packard E4418B FA001413 May 25/04 May 25/05
1Year Power Sensor Hewlett Packard 8487A FA001908 Mar 11/04 Mar 11/05
1Year Signal Generator Rohde & Schwarz | SMI1Q03 FA001091 Aug 20/04 Aug 20/05
1Year Signal Generator Rohde & Schwarz | SMIQ FA001878 May 18/04 May 18/05
- Attenuator Narda 776B-20 FA001153 Cou Cou

- Attenuator Narda 769-20 FA001394 Cou Cou

- Mixer Mini-circuits ZA3PD-2 FA001155 Cou Cou
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PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
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FCC ID: OIWCBDA80090016W

Annex A

Test Diagrams
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Nemko Canada Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616

EQUIPMENT: MW-CBDA-SMR-800-900-16W80A
FCC ID:OIWCBDAS80090016W

Para. No. 2.1046 - R.F. Power Output

Signal Signal
Source Source Power Meter
Combiner
Transmitter .| Power
Under Test "1 Sensor

Para. No. 2.1049 - Occupied Bandwidth

Y

Signal Signal

> Attenuator
Source Source

50 ohm
Load

Combiner

Transmitter
Under Test

Spectrum
Analyzer
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PRIVATE LAND MOBILE REPEATER
PROJECT NO.: 4W34616
EQUIPMENT: MW-CBDA-SMR-800-900-16WS80A
FCC ID: OIWCBDA80090016W

Para. No. 2.1051 - Spurious Emissions at Antenna Terminals

Signal Signal
Source Source
Combiner
Equipment Calibrated Spectrum
Under Test Attenuator Analyzer

Para. No. 2.1053 - Field Strength of Spurious Radiation

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

EUT

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER
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